FCC ID:2AWTU-GOTGOKG6

RF Test Report

For

Project No.: ZKT-240718L8352E-1

Client: Shenzhen Youyimei Technology Co.,Ltd.

Manufacturer: Room 3B 331, No. 109 Lijia Road, Henggang Community, Henggang Street, Longgang District,
Shengzhen City, China

Product Description: Electric warehouse bluetooth headset

Model No.: GOTGOK G6

Test Engineer: Jim Liu

Test Date: 2024-07-15

Test Summary

Item Result
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Carrier Frequency Separation Pass
Number of Hopping Frequencies Pass
Time of Occupancy (Dwell Time) Pass
Unwanted Emissions In Non-restricted Frequency Bands Pass
Frequency Error Pass
Form731 Pass




FCC ID:2AWTU-GOTGOKG6
1. Duty Cycle

1.1 Ant1
1.1.1 Test Result
Ant1
Mode > Frequency | Packet | T_on | Period | Duty Cycle Duty Cycle Max. DC
Type (MHz) Type (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 DH5 2.895 | 3.750 77.20 1.12 0.03
GFSK SISO 2441 DH5 2.896 | 3.751 77.21 1.12 0.03
2480 DH5 2.895 | 3.750 77.20 1.12 0.03
2402 2DH5 | 2.907 | 3.749 77.54 1.10 0.03
Pi/4ADQPSK | SISO 2441 2DH5 | 2.907 | 3.749 77.54 1.10 0.03
2480 2DH5 | 2.908 | 3.751 77.53 1.11 0.03
2402 3DH5 | 2.908 | 3.749 77.57 1.10 0.01
8DPSK SISO 2441 3DH5 | 2.908 | 3.750 77.55 1.10 0.01
2480 3DH5 | 2.908 | 3.751 77.53 1.11 0.03




1.1.2 Test Graph
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FCC ID:2AWTU-GOTGOKG6

2. Bandwidth

2.1 0BW
2.1.1 Test Result
TX Frequenc Packet 99% Occupied Bandwidth (MHz) .
Mode Type (I\(jIHz) ¥ Type ANT Result Limit Verdict
2402 DH5 1 0.879 / Pass
GFSK SISO 2441 DH5 1 0.882 / Pass
2480 DH5 1 0.883 / Pass
2402 2DH5 1 1.169 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.169 / Pass
2480 2DH5 1 1.167 / Pass
2402 3DH5 1 1.163 / Pass
8DPSK SISO 2441 3DH5 1 1.163 / Pass
2480 3DH5 1 1.164 / Pass




FCC ID:2AWTU-GOTGOKG6
2.1.2 Test Graph
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FCC ID:2AWTU-GOTGOKG6

2.2 20dB BW
2.2.1 Test Result
> Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.941 / Pass
GFSK SISO 2441 DH5 1 0.949 / Pass
2480 DH5 1 0.949 / Pass
2402 2DH5 1 1.295 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.299 / Pass
2480 2DH5 1 1.303 / Pass
2402 3DH5 1 1.283 / Pass
8DPSK SISO 2441 3DH5 1 1.284 / Pass
2480 3DH5 1 1.286 / Pass




FCC ID:2AWTU-GOTGOKG6
2.2.2 Test Graph
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FCC ID:2AWTU-GOTGOKG6

3. Maximum Conducted Output Power

3.1 Power

3.1.1 Test Result

> Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (lsle) ¢ Type ANTA Limit Verdict
2402 DH5 -0.89 <=30 Pass
GFSK SISO 2441 DH5 -0.76 <=30 Pass
2480 DH5 -0.32 <=30 Pass
2402 2DH5 -0.26 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -0.98 <=20.97 Pass
2480 2DH5 -1.52 <=20.97 Pass
2402 3DH5 0.28 <=20.97 Pass
8DPSK SISO 2441 3DH5 -0.45 <=20.97 Pass
2480 3DH5 -0.98 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.72dBi;




3.1.2 Test Graph
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4. Carrier Frequency Separation

4.1 Ant1
4.1.1 Test Result
Ant1
TX Frequency Packet Channel Separation 20dB Bandwidth Limit .
Mode Type (MHz) Type (MHz) (MHz) (MHz) | Verdict
GFSK SISO HOPP DH5 1.000 0.949 >=0.949 Pass
Pi/4DQPSK | SISO HOPP 2DH5 0.991 1.303 >=0.869 Pass
8DPSK SISO HOPP 3DH5 1.001 1.284 >=0.856 Pass

N




4.1.2 Test Graph
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8DPSK_3DH5_HOPP_Ant1_NTNV
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5. Number of Hopping Frequencies

5.1 HoppNum

5.1.1 Test Result

FCC ID:2AWTU-GOTGOKG6

X Frequenc Packet Num of Hopping Frequencies .
Mode Type (I\(jIHz) y Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass

N




5.1.2 Test Graph
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FCC ID:2AWTU-GOTGOKG6

8DPSK_3DH5_HOPP_Ant1_NTNV
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FCC ID:2AWTU-GOTGOKG6

6. Time of Occupancy (Dwell Time)

6.1 Ant1
6.1.1 Test Result
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.374 31.600 320 119.680 | <=400| Pass
GFSK |SISO| HOPP DH3 1.650 31.600 160 264.000 | <=400| Pass
DH5 2.900 31.600 107 310.300 | <=400| Pass
2DH1 0.382 31.600 320 122.240 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.662 31.600 160 265.920 | <=400| Pass
2DH5 2.910 31.600 107 311.370 | <=400| Pass
3DH1 0.380 31.600 320 121.600 |<=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.660 31.600 160 265.600 | <=400| Pass
3DH5 2.912 31.600 107 311.584 | <=400| Pass




FCC ID:2AWTU-GOTGOKG6

6.1.2 Test Graph
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FCC ID:2AWTU-GOTGOKG6

GFSK_DH3_HOPP_Ant1_NTNV
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GFSK_DH5_HOPP_Ant1_NTNV

10 Ant: Ant1
CENT: 2441 MHz
Span: 0 Hz
RBW: 910 kHz
04 VBW. 910 kHz
Detector: Peak
TraceType: Clear
SweepPoint: 10001
-10 SweepTime: 20 ms
Sweep: Single
_20 o
szs;g 61! Pulse:
ms
e
=
3
=0 -
[
>
g
_50 =
—— Trace
-90 T T T T
0.0 20.0
Time (ms)
GFSK_DH5 HOPP_ Ant1 NTNV
10 Ant: Ant1
CENT: 2441 MHz
-0 Hz
RBW: 100 kHz
04 VBW. 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 SweepTime: 31.6 s
Sweep: Single
_20 ]
Number of Pulse:
-l Dwell Time
1= 310.3ms
s3]
el
=
©
>
()
-l

—— Trace

316

N



FCC ID:2AWTU-GOTGOKG6

Pi/ADQPSK_2DH1_HOPP_Ant1_NTNV

CENT: 2441 MHz
W: 910 kHz
VBW: 910 kHz

Ant: Ant1
Span: 0 Hz
RB

SweepTime: 20 ms

SweepPoint: 10001
Sweep: Single

Detector: Peak
TraceType: Clear

Time of Pulse:
0.382ms

Trace

10

-10

-20

(wgp) |eren

-90

20.0

0.0

Time (ms)

Pi/ADQPSK_2DH1_HOPP_Ant1_NTNV

CENT: 2441 MHz
Sgan: 0 Hz

RBW: 100 kHz

VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 31.6 s
Sweep: Single

Ant: Ant1

Number of Pulse:

Dwell Time
122.24ms

(wgp) |eAen

-80

Trace

-90

316

0.0

Time (s)

.‘._-



FCC ID:2AWTU-GOTGOKG6

Pi/ADQPSK_2DH3_HOPP_Ant1_NTNV

Time (s)

10 Ant: Ant1
CENT: 2441 MHz
Span: 0 Hz
RBW: 910 kHz
0 = VBW: 910 kHz
Detector: Peak
TraceType: Clear
SweepPoint: 10001
-10 = SweepTime: 20 ms
Sweep: Single
_20 o
T‘\lrrég 20! Pulse:
'ms
e
=
£
= =40 -
[
>
()
-l
—— Trace
-90 T T T T T T T T
0.0 20.0
Time (ms)
Pi/4ADQPSK_2DH3 HOPP_Ant1_NTNV
10 Ant: Ant1
CENT: 2441 MHz
-0 Hz
RBW: 100 kHz
0 VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 316 s
Sweep: Single
_20 ]
Number of Pulse:
— 80| Dwell Time
1= 265.92ms
s3]
o
=
©
>
()
-l
-80
—— Trace
=80 - T T T T T T T T 1
0.0 316

N




FCC ID:2AWTU-GOTGOKG6

Pi/ADQPSK_2DH5 HOPP_Ant1_NTNV
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